x K 1l
FUR MACHINE

15k FH 5 B

Operation Manual

FHE

it

Spare Parts List



Cotton stand 460

\_ J
=&
& & & MKF

BT
Lighting unit

oo
] 7 ox
M Starter

B Al - / HA 84T
@Sﬁgi///’/////// J Thumb Screws

A B AR ! BAE AR
Cup opening / Sew Pedal

pedal /
/
____—\\\\\\\\ ) T

1 = —— |










—. WEZE
EERE: VSEREFIIFBIETRH.
ZJEE (D
L 1A E ML S i R 528 (SRR

—_ e e e e e

2 WERAE LA, TH4Z T SR A A RRAE Bl L 5
C3OREEIAL JFR. BB BINLAL

AR R LIRS T R A

ORI R B R R RURET NS AR ol & i S LA [ E

-6 AT IR RAT AL £ Tl s AR AR ACTZeiENh s SRR PR T 5
TR ISR AL LR L

S8 “S” AIEIERATAT 5 18 A PG E R (H N DR 2 B ARORE TR, Rk

HE LA AR
L9 5T Bty Beati sk 71, A FAE RIS BR 28 der, BRI T, B2 REJR A% Smm;

WEKES, BB EREE
2. 10 BHALE, FIFREAMRE N, ZEAMEREMRI, WREH, SR

HAA.

2. 11 HLES I ELEREIA 2 3000 55 /4y, (HAEBATTHESE N 2600 /4.
e WANUE B SEIEPLIR, WSS e BT s 285 FISCE 2 &k ik
THEE. (LE 3

—_ e e e e e e e e e

—
o

RN — R (BHLED

T AMRET S B[]
IR J 2 WRET
“S” 4y

B (K120

2. 5mm /N A RTF
3mm 7S AHIRTF
4mm 7N AT
5mm 7S IR TF
VR =
-t

250m1 YT
W22 7]

MLEF

W e [l CRLFS RN . o AR
N



E—
—_—N

5 A i

2. 1 ek A ia ik FE R 0
2.2 %F Je 2k

459 R HF K3, IN%E

16X 231 F T AT 4E 5544 Kl

SERHER bR SR A 4 1 £ S L

W%

2.3 Fk x—

R HUEF A 25 %
GP5-1 40 120-200
GP5-I1 GP5-1IA 50 100-120
GP5-111 70 80-120
GP5-1V 140 60-100

e FALE IR AE ) b, BRI 2 BIPRIEA, PRI L.
2. 4 4E
SEBEMER, DRI IER TIE, WS ToH, WrTRe &I IE M IE%E, 5
T AE M, DUEEE— Nl L. SEAEAEE S —m, Hmrs, KHLes
MIREE EF 2, KWL N IRV 25, T 7S 22 DR R AE, SR )5 A AL 48 21 0T 2 JU7E SIS A
b, ERE LT, A 250 FHE . dnhVE B A S s R, N T R,

= R SRR HERR

R

SIS pIRPS

£k

ekt

bk s

KA S 2R A T 5

A BT R 2R 5%

R B 2 1525 ih B E

Wit

KA B

ZORENE, SRS SRR EH R SRR

B R s

SRR R B RLEINLET

R EIEEHAPIRE

LRI LAY

THFRIEEHE MR R bk E ¥ & 1l

HH SRR R

B3 R A T B

SR BR

SERHIRT T IE A IEH

RS 1917 24 )] B o e R ET, ANk .

LIBAR, WET

A B (1 18] B S R DA O

BELHAER, AR, MBS 5

KA MU 2 15 RERIE = A 3%

oA 262 115 RENUM ) 3 B AL

BEERET DK 22, AETI LA RkEH




DU, HLASHI 23 RE L

L X A P an f e 2 e R AL AR -

TR RIS R RE, WRHFHE, ATEMAELL.

4.1 %K GHEENE SR, (BN CRYEHERE R 1AM
O DAV ES SN

4.2 ENE R G SEREER. (ILE 4D

AN E, e SR ZREL Eh BT, e

4. 3 BENEHZ G TAT TEAR, JRE TEAR IR (LK 5)

WERBUVEHIFAPAT TR BAEI A e, B2 hLas &, 8 ETA R, FFadf
HRHEEIRET b kA

FURET (RSN, SRJE , BOE R B LU, EALERAL T IR I F SRR 11T .

P ] R AR L ) S R AT

4. 4 KB IE R

PR 5 HEH LIRS A 0. 170, 15mm (FE] . (LK 6)

UARIE R TR AT, AR AN RERAT, BahE R BT, SRS ERE,
FHE R IRET

4.5 KRR NBEAT Y, IR HE A, HOBRNIKE, RO se st i LA L gt
fLI, IEfFREHLRIgE—, JRAE TEr M R B p b a4k, (LB 7) #eshaise, fEeatt
I RHE D2z sl , (EEHEAT B MR, BaBER NI BT 55 B i AN Al . (LR
D)o FEIRFE, PAEHHELS R NAENLEE N HEAT, ISR ARIAR IR il DA B XS Fa %t
M, £ T —FFFEsepar, PR Toeirfi g, REELL.

B DlasEEERR

i SISLIPIRFS

Lo — N EE R B R AR, RE B G 15 0L

ﬁ;jgg D BB T, MK T T
3 SRR DRI TR, fr— FuEmi,
RPN, Jolk R T A1k
LR G R
VHi 4 V4.
S 2. 4R T4

3. e IE U EARTI A DR R R RO R

4. IBEEHL 4%

IR BB IRANRE MR i, S B e BT .

PLE 1Rk L. PR I VR e O B AL

B SCHIRAS 2. FE BB e Kb Bl ek

HL ATk T I TG o o ) [ B T 2

SRR | iR, RS A 0 L TR

TR LRI | i, i 5 R B i

Pt AR ) A AR TRER, WL ER, HoEER.
P 7= 2 X 5 2R /o ) 50 B B /o i) 5 a0 Y U B e 2




1. INSTALLATION

IMPORTANT: THE MACHINE MUST BE FILLED WITH OIL BEFORE
OPERATION
Refer to the drawing opposite.
1.1Check that the machine and accessories supplied are complete(see list overleaf).
1.2If using a new stand,drill these according to the template provided with this
handbook.
1.3 Attach the motor,starter,and pedals to the stand.
1.4Choose a motor pulley to achieve the desired machine speed.
1.5Place the machine in position and screw both thumb screws through from
underneath the table top.
1.6Remove the machine lid by unscrewing all four cap head screws thought from
underneath the table top.
1.7 Attach the cotton stand to the stand at the rear of the machine.
1.8Connect the cup opening lever to the pedal using the chain and“S”’hooks,Ensure
that the cups are able to touch when the pedal is released.
1.9Fit either an endless belt or the belt supplied so that the belt can be moved 3 cm
under gentle hand pressure at the middle of its span
OVER TENSIONING WILL DAMAGE THE MACHINE
2.1Run the machine and check that oil is being pumped up to the oil sight dome.If it is

not,please read Section.5.
2.2The speed of these machines can be 3000 R.P.M.Although we recommend 2600
R.P.M. Note:If the machine is not an auto-oil type,Please fix the return pipe at the
bottom of the base at first, Than mount the machine at the table.(see fig 3)

LIST OF ACCESSORIES SUPPLIED WITH EACH MACHINE
1 Machine thumb screws with washers
1 Cotton stand assembly complete with 2 screws
2 “S” Hooks
1 1 meter lent Th of chain
1 2.5mm Hexagon wreck
1 3mm Hexagon wrench
1
1
1
1
1
1

4mm Hexagon wrench

Smm Hexagon wrench

V Belt

Oil funnel

250ml bottle oil

Screw drive
10 Needle
1 Oil reservoir with oil return pipe,(2 nuts,1“0” ring)
1 Thread nipper



2.0PERATING INSTRUCTIONS

2.1 Initial Checks

Check for any transit damage.

2.2 Needles and Thread
459R for mink,fox,etc.
16x231 for synthetic materials

The thread recommended is either glazed cotton or terylene,although other stpes can be used.

Recommendations: TABLE 1

MACHINE TYPE NEEDLE SIZE (Used for timing) THREAD SIZE
GP5-1 40 120 to 200
GP5-11 GP5-1IA 50 Metric 100 to 150
GP5-111 70 Sizes 80 to 120
GP5-1V 140 60 to 100

2.3 Threading up
Fit the needle to the needle bar,short groove (or scarf) uppermost,and make sure it is fully

back against its stop.Thread up following the diagram opposite.

2.4. Maintenance
Always check that the pump is pumping oil into the sight dome.If it is not,the most likely

causes are either a blocked filter,or insufficient oil-check the oil level gauge.

The oil should be completely changed at YEARLY INTERVALS.To do this,remove the

machine from the base,tip the dirty oil away,and clean the tray and the filter on the pump.Replace
the machine on its base.Remove the machine lid and fill with 250ml oil.If the needle or looper are

bent,change them immediately.

3.SEWING PROBLEMS

PROBLEM

SUGGESTED CHECK SEQUENCE

Breaking cotton

Change needle Try less tension.

Use stronger Cotton

Check thread path for smoothness.

Shorten spring in needle Plunger

Check looper is not bent or damaged

Breaking needles

Check needle is straight.

Carefully turn machine over and watch.

Needle for hitting needle plate or cups.

Check cup height.

Check looper is not hitting needle.

Check feed timing

Uneven stitch length

Clean excess oil off feed wheel and feed gripe

Replace feed grips

Excessive looper play

Replace cam bell.

Front piece of material is not

fed correctly

Adjust arm tension by turning adjusting clockwise to increase tension

Mis stitching

Check there is sufficient cotton tension

Check looper clearances and timing of machine

Check that a “loop” is being made;if not try a smaller needle

Check needle is passing through triangle. Try lesss depth of seam.

Check cotton is easily pulled through eye of needle

Continuous filament thread can cause misstitching




4.SETTING OF MACHINE

This section allows the setting and timing of the machine to be checked and IF
NECESSARY describes how to adjust the machine. IMPORTANT: CHECK BEFORE
ADJUSTING ANYTHING;IF ADJUSTMENT IS REQUIRED ONLY ADJUST BY A
SMALL AMOUNT. 4.1 Fit a needle of the size you are going to sew with.The
machine will have been set in the factory with the recommended needle size as in
Table 2.2.Set the machine to the largest stitch. 4.2. Check Needle bar is Square to
Back Cup. If this is not then slacken the carriage,twist the needle bar,and re-tighten
the carriage. 4.3 Check Needle is Parallel and Central to Needle-plate

If the needle is not parallel and central to the needlepoint slacken the arm by turning
the machine upside down and undo the arm-slide bolt.Slacken the needle-plate by
undoing the central screw.A combination of rotating the arm and then the needle-plate
must be used to bring the needle central and parallel to the groove in the needle-plate.
Re-tighten the arm-slide bolt and the central screw. 4.4 Check Cup heights The back
cup should have 0.1 to 0.15mm clearance from the eye of the needle. If the back cup
needs adjusting,slacken both grub screws with the alley key,move the cup up and
down as required,and re-tighten the grub screws. 4.5 SETTING OF LOOPER

Put loopier into loopier carrier and set in position so that the loopier when crossing
over the needle plate and the eye of the needle has passed half way across the length
of the shoe of the loopier (see fig 8).Turning the belt wheel to turn the loopier toward
the back cup make sure that when the loopier comes against the side of the needle that
it is not striking the needle (only brushing against it).See(fig 9).Setting of loopier in
back stroke motion the loopier heel goes under the needle. Make sure that the needle
is not protruding.BY following this lopes setting,the needle will be in perfect position

to lock the stitch before penetrating the material for the next stitch.
S.MACHINE PROBLEMS
PROBLEM SUGGESTED ACTION

Oil stops being pumped to oil

(1)Try changing to maximum stitch length and run machine.

(2)Check oil level-top up if necessary.

ight d
sight dome (3)Check oil filter by removing machine from base.

Before changing seal try the following
(1)Remove pulley/flywheel

(2)Clean and dry seal with tissue.

Oil leaks from a seal (3)Replace pulley/flywheel without any oil on seal.

(4)Run machine

If this procedure fails to cure leak,then replace seal with

New seal-see parts list for number

Machine feed
erratic

stops or is

(1)Clean friendships and freewheel with lightly oil and replace.

(2)Replace friendships and retaining flip

Oil leaks from crosscheck
shield or stitch length adjuster
stool

Check return pipe on oil distributor is not blocked.

If so, then oil can overflow over the top the top of the

Distributor and cause excessive oil splash

Excessive loopier play

Check cam ball.Replace if necessary.

Machine is noisy

Check play in carriage eccentric and strap eccentric.Replace if necessary

10




5 Bt

Bt B =

1. THZEEft: eosoessecscccsccsccssccsccssccscssscsscssscancs]
2. HAS B eoecsescsccscacsscscscsscscassscscascscscascace3
3. FHUTLfE: eoeevesceccscccsscscsscscscascscscascscscascses]h
4. GFFTEEfE: eoseoscscscescscscsscscscsscscscsccscscscascsee]?
5. 44 TR ft eosevesccscscscssescsscscscsscscscascscscsscses]Q
6. BEIL LA eosesccscscsccscscsccscscsscscscsscscsscsascsed]
7. FERI Rl eoooevccscccsccssccsccssccsccssccscassscscassedl

8. VHIB I eoeeecccececcscsceccscecoccscoccccsccccccsccceddfy

PARTS CATALOG

DRAWINGS
1.Machine Lid Assembly ¢eesscecccccccscccscscccssccsssscces]]
2.Machine Seals **eeeececcecceccecccccecceccoccsoccsccscccce]l
3.Main shaft and Eccentire **eesceccecccccccccccoccoccccccces]5
4.Needle Bar Assembly seeessceccsscecsscescsccccscccssccces]”
5.Frame part Components *sseessscecsscesssscccsscosssccccs]9
6.Feed Assembly sseeessceccsccesscccscscecsscccssscccssces )]
7.Arms and Cups *eesseeessccscsccosssccccsccsssccccsscccss)y

8.Lubrication System and cotton stand eeeeeeccccccccccccsscces)

11



1. T #44 Machine Lid Assembly

12



1. TiZ %814 Machine Lid Assembly

T Tk 44 Description GP5-1 GP5-1TA GP5-1T GP5-T11 GP5-1V
1 P 7S Ff R SKIBET M4 X 25 Screw M4X 25 2

2 7S S BT SR IRET M4 X 10 Screw M4X10 1

3 AT Screw 1

4 BSEREAT SM11/64X40 L6 Screw SM11/64X40 1=6 1

5 VB 0il Cover 1

6 7S S A SKABET M4 X 14 Screw M4 X 14 2

7 i 2 pel Thread Guide Ring 1

8 T0i 75 2 P8 Cover Washer 1

9 T 5 Top Cover 1

10 ﬁﬁi?;ﬁ?iigf Screw SM11/64X40 L=3.5 1

11 ot 2844 Thread Guide Hock 1

12 Je Lk Bl Tension Washer 1

13 Je A Tension Disc 2 2
o | s B | !
15 Je LR WEAT Cotton Tension Spring Nut 1 2
16 P53 Cotton Tension Spring 1 2
17 et W2 R Thread Tension Nut 1 2
18 SURST e Thread Tension Guide 0 2
19 LR BRI 7E BRET M5 X 10 Screw M5X 10 0 1
20 o 2R B8 R Thread Guide 0 1
21 — T BENEET MAX 8 Screw M4 X8 0 1
22 KL 25 B Thread Guide 0 1

13




2. M5 EB4F Machine Seals




2. M5 EB4F Machine Seals

75 ELLE S Description GP5-1 GP5-1IA | GP5-11 | GP5-I11 | GP5-TV
1 RIS Needle Bar Bush (Rear) 1

2 BT A B Presser bar bush 1

3 PR 2 24T SM11/64 X 40 L6 Screw SM11/64X40 L6 1

4 BSEREAT SM11/64X 40 L6 Screw SM11/64X40 16 2

5 FAHR 0il Retaining Plate 1

6 PR 0il Retaining Plate Shim 1

7 LR MRAT M3X 12 Screw M3X12 2

8 BEVET AT B i ) Sk Plug 2

9 EELTPEEEES Main Shaft Bush 1

10 R Bush 1

11 RERRSES Needle Bar Bush (Gront) 1

12 B BEFE 7 h Stitch length plate 1

13 BT BE YRR BIET Screw 2

14 7S Ff A SKIRAET M6 X 45 Screw M6X45 4

15 FAeRhT Thread Release Pin 1 1
16 e S AL IR RS front 1

17 BT AT AT & Presser bar bush 1

18 EEp Yo Work guide 1© 1® 13 1@
19 P R !

20 47 = 1

21 EERIILT 1

22 —FARERIBET (M4X12) 4

23 L Spring set 1 0

24 115l e B Clutch Pin 1 0

25 A 0il pan

26 Mz Washer

27 Mle Frame 1 1 1
28 BEYET AT PR Bl A 4o 2 Needle Bar Bush 1

29 “EA A T Main Shaft Bush 1

30 FARHR T i Cup Opening Lever 1

31 FARHR T 74 2.5X22 1

32 FARHR T Cup Opening Lever Support 1

33 FARHR T & F 4 Cup Opening Lever ling Pin 1

34 FARHR T FEIZET SM15/64 X 28 L8 Screw SM15/64X 28 L8 1

35 SARARLESEELE Needle Bar 0il Gasket 1

36 ARARILES) Needle Bar 0il Cap 1

37 7S A A SKBRET M4 X 12 Scerew MAX 12 3

38 i g Feeding Shaft Cover 1 1
39 [ FE S MRET M4 X 6 Screw M4 X6 2

40 PRI AT Screw M5X 10 0 1 0
41 EELS R AR Guide Connecdor 0 1
42 ERR Y R IRETM2. 5 X6 Needle Bar 0il Gasket 0 9
43 [k S 24T M6 X 10 Screw M6X10 0 2
44 LR Guard Of Work Guide 0 1
45 PRI WRET MAX 8 Screw M4 X8 0 2
46 X 21t 2 Pl Thread Tension Guard 0 1
A7 [ AL I24T M4 X6 Screw M4 X6 1 1
48 Tk 1

49 BRI Sk 1

50 PR 0 1 0

15




3. E#hERMF Mainshaft and Eccentire




3. E#h# Mains haft and Direction

F5 LR Description GP5-1 GP5-1IA GP5-11 GP5-111 GP5-1V

1 ERWPS Plug 9

2 Fie Fly Wheel 1

3 7S S B E R ET M6 X8 Screw M6X 8 4

4 B NES) Skeleton 0il Seal 2

5 B Washer 2

6 i EE Maintaining 2

7 A Main shaft 1

8 i Pulley Wheel 1 1

9 R L FE Needle Bar Eccentric Cam 1 1 1

10 — TR K B IR ET ME X 6 Screw M5X6 1

11 IR OO AT Feed Eccentric cam Assay 1
12 R RO 5 Feed Eccentric 1 1 1

13 7N A I 5 TE IR AT M5 X 6 Screw M5X 6 2

14 T o B IEFT Needle Bar Eccentric cam 1

15 EMROF Loopier Eccentric cam 1 1

16 7S A AT K IRET M5 X 6 Screw M5X 6 2

18




4. 51 FFE44: Needle Bar Assembly




4, 51 #7584 Needle Bar Assembly

¥ T A4 Description GP5-1 GP5-1TA GP5-11 GP5-T1T GP5-1V

1 I ZRAR R ] M3 X 4 Screw M3X 4 1

2 SURS Y T DA Needle Stop Screw 1

3 MU i 28 5 Needle Bar Plunger Spring 1

4 ML AR Needle Bar Clamp Plate 1

5 Fa 2R ERTH Needle Bar Plunger Cap 1

6 WS SR SR IRET M4 X 8 Screw M4 X 8 1

7 BLEH 1 1 1 1 1
8 JURSTY Needle Bar Front Plate 1

9 WLEF BRALIRET Screw 1

10 JE LR H2ET Needle Bar Plunger 1

11 BT 2R Needle Bar Thread Pin 1

12 BT Needle Bar 1 1

13 BEMRE] SM11/64X 40 Look Screw SM11/64X 40 2

14 EHAT 42 Needle Bar Frame 1

15 LR A HE=S Needle Bar Shaft Bush 1

16 BEAT 52 Needle Bar Shaft 1

17 TR RIRET Screw SM11/64X 40 L=12 1

20




5. %)% ¥ Frame part Components

21



5. 8%t #344 Frame part Components

A FEA LR Description GP5-1 GP5-IIA | GP5-IT | GP5-1II | GP5-1V
1 EET 5 AR Crank 1
2 P 7S A A S ETMA X 10 Screw M4X10 1

3 BT AT R A Bl Cross Head Pin 2

4 P4 Crank collar 3

5 PYREIZET SM11/64X40 L4 Screw SM11/64X40 L4 5

6 EEPET AT JEE R A Short Link 1

7 L FT R Cross Head Assay 1 1 1
8 (ke Loopier 1

9 EEFFTSE EMRET M4 X8 Screw M4 X8 1

10 R AT PR 2l Cross Shaft 1

11 Je e E Bk Cam Ball 1

12 TR Loopier Carrier 1

13 TR TR Bh A G Ball Arm Assay 1

14 @i’iﬁﬁﬂm%%ﬂ Screw M4 X8 2

15 AT HUZE] MAX 12 Serew M4X12 1

16 S Cam Balance 2

17 PLECIRET M5 X 6 Screw M5X6 1

18 EE Cam 1
19 BEVEL ST T Long Link Stud 1

20 B ERBAT Screw 1

21 BRI AT A e Long Link 1

22 P Shims 1

23 BEET i A Back Org 1

24 [ Back Org Washer B6 2

25 H7NFIZET M6X 20 Screw M6 X 20 2

26 A 7S A7 A SRBRETMA X 12 Screw M4X 12 1

22




6. iIZRI B Feed Assembly




6. K Feed Assembly

i) TR Description 6p5-1 | cps-11a | op5-11 | eps-111 | Gp5-1v

1 RV REEES Piston Swivel shaft 2

2 BRI Con Rod 1

3 At P R Y Piston 1 | | 1
4 PR TR Piston Stud 1

5 AT E R T Feed Indicator 1 | 1
6 BB Nut 1

7 B BE TR 7 JRE A Stitch Indicator 1

8 — TR EIRAT M5X 6 Screw M5X 6 2

9 15K Back Cup 1 1 1 1 1
10 1B R Back Cup Shaft 1 1

11 ik I FE S ping cap 1

12 RER 1/8 Tension Cup Ball 1/8 18

13 ik Sy Tension cup Washer 1

14 ik S5 Tension Spring 1

15 ik 55 Tension Spring Pillar 1

16 EQTEW’%‘E%H Screw M5X 4 2

17 B A e R AR A Feed Block Roller 1

18 B A Spring 3 0

19 B G fE s Feed Grip Assay 2 0

20 s]aiﬁii?g Screw SM15/64X 28 L8 2 0

21 BEA LR Clutch Wheel 1 0

22 EE Ak Retaining Grip Stud 1 0

23 B AR e Clutch Link Outlook Roller 2 0

24 [ R E N Cloth 1 1

25 g Washer 1 2

26 F[FSLIZET M5X 6 Screw M5X 6 1

27 G A I Clutch Link Block Roller 1

28 Thik Bearing 0 2

29 1EEhE Retaining Wheel 0 1

30 B A R New Clutch Block 0 1

31 g Washer 0 4

32 bﬁ;‘iﬁ%ﬁ?ﬂ Screw M4 X25 0 2

33 ﬁ?ﬁﬁﬁﬂ%ﬂ Screw M4X12 0 2

34 1E3hHR Retaining Plate 0 1

35 1R} Feed Clamp 0 1

36 P 7S G A SRR AT MB X 12 Screw M5X12 0 1

24




7. BB E Arms and Cups

25



7. ER}ERH Arms and Cups

¥ Tk L4 Description GP5-1 GP5-1IA GP5-11 GP5-111 GP5-1V

1 L FTIRE] M6 X 50 Screw M6 X 50 1
2 T s ] Stitch ®9X1.9 1
3 B Washer 6 1
4 FLEIEREN6 Arm Spring Adjusting Nut 1

A Arm 1

EUA: e pa - lall S| Stitch 1
7 s R 0 Arm Spring Adjusting Nut 1

P4 Stitch 1

TR B S presser 1
10 FEJ7iE Bl e Link block 1
11 P Crank collar 1
12 PN A R SLIET M5 X 16 Screw M5X 16 1
13 LB LRIZET M6X 20 Screw M6X 20 1
14 P Washer 6 1
15 FER) S 5005 R el 1
16 TRl 7 2R Arms Assay 1© 1@
17 JE R S presser 1
18 [ 7 B4 Solidification 1
19 TR EARIEE] M5 X9 Screw M5X9 1
20 il A A Dust Seal Washer 1
21 TR Needle Plate Cup 1 1 | 1
22 K Bearing 2 0
23 Rk B Front Cup Spindle 1 0
24 R AR BEM10 Front Cup Spindle MI10 1 0
25 PR Needle Plate 0 0
26 TR 4 Needle Guard Plate 0 1
27 AN %S Small Pressing Cup 0 1
28 K Bearing 0 1
29 | Washer 0 1
30 DUSKIRET M3X 6 Screw M3X 6 0 1
31 FRAZIRET M6 X 45 Screw M6 X 45 0 1

26




8. JHIE /4 Lubrication System and cotton stand

27



8. JE¥g ¥ Lubrication

System and cotton stand

s THARK Description 6P5-1 | oP5-11 | oP5-11A | GP5-T1T | GP5-1V
1 IS F AR Sk IBET M6 X 10 Screw M6X10 2
2 33 S 4R Sub—fuel tank bracket 1
3 o3 WA AT 0il distributor 1
4 i The tubing 1
5 [ e Return pipe 1
6 L Tubing connector cap 1
7 Tk Tubing connector 1
8 AR Steel ball 1
9 T 2
10 HEERRES pump 1
11 N B 1
12 VE W Thread Guide Stud 1
13 e E Lube Sleeve And Net 1
14 [BIFE SKIRETME X 6 Screw M5X 6 1
15 I ZE pistons 1
16 PI7S i R R S IBET M6 X16 Screw M6X16 2
17 7S A IR AE SKIRET M5 X16 Screw M5X16 2
18 TH A 5 0il pump spring 1
19 R Nut M6 2
20 TR S5 Pump bracket 1
21 2 I8 s Wire frame seat 1
22 2k [l e v B Coil positioning units 1
23 LR B0 5 ST WRET Screw 4
24 AT Insert pole 1
25 AT Off pollinate 1

28




